M2 Antenna Systems, Inc.

Model No: 60M1FS

ANTENNA SYSTEMS, INC.

SPECIFICATIONS:

Model ....ooeiiiiiiie 60M1FS Power Handling ..........ccccceevunee. 3 kW Higher avl.
Frequency Range...................... 5.1 To 6.50 mHz Boom Length / Dia..................... N/A

*Gain, (FS) / Over gnd............... 2.1dBi/8.1dBi @ 90’ Maximum Element Length......... 95’

Front to back...........cccoecveverninee. N/A Turning Radius: ............ccoeeeenee 47.5

Beamwidth .........cccoociviiiinnen, E=72° MaSt SIZ€ ......cveeiieeiiiieiieeeiene 2"to 3" Nom.

Feed Impedance..............c......... 50 Ohms Unbalanced Wind area / Survival .................. 9.5 Sq. Ft. / 85 MPH
Maximum VSWR .........ccccceeennee. 2.0:1 Weight / Ship Wt. ......ccceevviinenn. 75 Lbs. / 85 Lbs.
Input Connector.............cccvveee.. S0-239, Other avl.

*Subtract 2.14 from dBi for dBd / FS = Free Space
FEATURES:

The 60M1FS is a Full-sized dipole with great versatility. It has been optimized both mechanically and electrically
to be strong, but light as possible. When used as a rotatable dipole, it will easily outperform all fixed wire dipoles. It can
also be used as a building block for future expansion to a 2 or 3 element beam antenna. The dipole can also be separat-
ed in half and used as phased 1/4 wave verticals. Element halves start with 3" diameter tubing and taper through 2", 1-
3/4”7, 1-1/2", 1-1/4", 1", 3/4” & 1/2" sections to the 3/8 tips. The 3" and 2" sections are separated by a rugged fiberglass
insulator to allow for the linear loading (3/8” aluminum tubing). A solid 2" O.D. x 36" fiberglass rod, sleeved to the 3" ele-
ments, serves as the center insulator. Overhead support system is provided. Tip droop is typically 3-4 feet and looks bet-
ter than some 40 meter elements. Let your imagination go wild. You may come up with something real different!

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722

Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com
©2016 M2 Antenna Systems Incorporated 0&1/;/2.6116



— a3sodx3 a3s0dx3
- 0005 |- - 00016 =
U L# NOILD3S £# NOILD3S
O Q3S0dX3
- - 0002
Vl o# NOILO3S -
A pa— ! e i c.vb..l.__—|.r|4.)i. Pty ___.rl ' | —b b._____ .8 a.a By - b |~.... .JT. m alr
e »

— Q3S0dX3

. HOLYINSNI
N - 0004 = SSY19N38I4

8# NOILO3S Q35043
00056
LL 000 ¥S " 000'16 = L# NOILD3S 1
M - 3S0dX3 0L 1SNray #NOILO3S
6# NOILD3S HOLYINSNI SSY1O838I4 MOHS
_|_|_ Ol INIHYLISNYHL NMOHS
L# NOILD3S
- Q3S0dX3 Q3S0dX3 ‘310N
LL] 000G - - - 000'€¢
5# NOILD3S v# NOILD3S

LL LSYN ¥3WO0LSND .
1 A7vH LNJW3T3 H3HLO 404 AT8IN3ISSY LvV3d3d
M NMOHS ATgIN3SSY LN3N313 4TVH
O 310N
O S %




LL|
ad
S
o
ad
<
L
_I
Z
LU
=
LL|
_
L]
n
L
—
=
o
©

dNY1D
NOISS38dNOD
-8/5 SSZE-2 LNNMO01 %
(Z)SS'ST IXZTE-BMIHIS

SS0Z-¥#/I LNNYO01 %
(L)SS'SZX0Z-¥/1° 1708

SSZE-8 LNNXMOO1 ®
(Z)SS’ ZXZE-8M3HOS

SSZE-8 LNNMO0T ®
(Z)ISS'S IXZTE-BMINOS

SSZE-8 LNNXO0 ¥
(ZISS'SL I XZE-8 M3HIS

4TvH LIN3WN313 ¥3H10 304 AN8IN3SSY LV3d3y
NMOHS AT8IWN3SSY IN3N3T3 J4TvH
‘310N

SS0Z-¥/L LNNMOO1 %8
(LAZNATO EX0Z-¢/L L1083A3

SSO0Z-w/L LNNXD01 ?
(Z)SS'SLZX0Z-¥/1 L1108

(?)SdIND 318YVO ¥

SS0Z-¥#/L LNNXMOO %
(L)SS'S EX0Z-¥/L 108

3
A
a}‘.

SS0Z-#/L' LNNMDO0T %
(Z)SS SZTEX0Z-¥/1 108

LSYIN H3INOLSND ——e

(Z)S3A3 3718VD 3SN ‘3LON

1452 NYHLSINIHG
00Z1 O1ldH

S1NN

T SHIHSVYMHMOIOT .8/C HLIM

H1370VHO T 1708°N .£ ¥O
SL1NN ¥ SHIHSYMHNIOT .94/S HLIM
(1)31avyo ® 1108-N .2 ‘38N

LY d IDHIONENENL



ALIHY1O 404 NMOHS LON 39N.L 3dISNI :31LON

38NL J3NNI NO S3SS3dd
M3HOS .2/l X 2g-8

‘310N
1V.L30 IYOW MOHS OL
INIYVASNYSL NMOHS S3anL
-31O0N 3anL WN1Y
3anL WY TIVM .6+0° X .SLE0D

; , 3gnL WNvY
(309) TIYM 6+0° X .0SL 00 TIVAL 650" X .00S 0%

1NN 2¢-8

{/gmw_om
wC/l X 2E-8

dAIYT1O NOISS3HdINOD .S529°0

dAVTO NOISSTHdINOD .00S0

>
—
an
=
LL
)
p
<
=
—
oJ
al
=
<
—
O
Z
2
)
)
LL]
a4
al
=
O
O




60M1FS BTM & BALUN DETAIL

BTM PLATE
NOTE: 2" HD U-BOLTS & CRADLES(4)
AND 3" U-BOLT & CRADLE(2)
SUPPLIED TO MOUNT TO MAST
USE: 38" LOCK WASHERS & NUTS

1.1 BALUN
USE: 2-1/2" U-BOLT AND CRADLE(1)
WITH 5/16™ FLAT WASHERS & NUTS TO MOUNT
CAUTION DO NOT OVER TIGHTEN
DAMAGE CAN OCCUR TO BALUN

BOLY.14-20X3.75.55(2)
LOCKWASHER 1/4" SS(2)
NUT . 1/4-20.S5(2)

& LOCKNUT 1/4-20.55(2

2" HD CRADLE(4)

BOLT 38-16X3 555(4)
& LOCKNUT 3/8-16 S5(4)

DETAIL A BALUN PLATE
SCALE 1:5

= - |

OVERVIEW: Feel free to change order of assembly to fit your space needs.

This dipole comes complete with hardware to mount it on a 2 inch mast. OPTIONAL hardware is
available for mounting on a 3 inch BOOM. The boom mounting capability is handy for expanding
your dipole into a two or three element beam with directionality and gain. This dipole can also be
converted to a director or reflector by omitting the balun and adding a jumper in its place. Contact
M2 for spacing and tuning information. A small container of zinc paste (Penetrox, Noalox, or
equivalent) has been provided to enhance and maintain the quality of all electrical junctions on

this antenna. Apply a thin coat wherever two pieces of aluminum come in contact or other electri-
cal connections are made.

Carefully manufactured by:

M? ANTENNA SYSTEMS, INC.
4402 N. Selland Ave.
Fresno, CA 93722
(559) 432-8873 Fax: 432-3059
www.m2inc.com Email: sales@m?2inc.com




60M1FS PARTS & HARDWARE

DESCRIPTION

ELE 1 SEC 1, 3" X 0.125 X 95" SOE, 6061-T6

ELE 1 SEC 2, 2-1/2 X 0.125 X 96", SOE 6061-T6
ELE 1 SEC 3, 2" X 0.125 X 95", 6061-T6

ELE 1 SEC 4, 1-3/4” X 0.058 X 36” SOE 6063-T832
ELE 1 SEC 5, 1-1/2" X 0.058 X 48" SOE 6063-T832
ELE 1 SEC 6, 1-1/4” X 0.058 X 45" SOE 6063-T832
ELE 1 SEC 7, 1" X 0.058 X 60" SOE 6063-T832
ELE 1 SEC 8, 3/4” X 0.049 X 60” SOE 6063-T832
ELE 1 SEC 9, 1/2” X 0.049 X 60” SOE 6063-T832
CENTER SUPPORT INSUL, 2" X 36” W/ COUPLING RINGS
POLY DISC INSULATOR, 2" I.D.

CRADLE, 2" HD (MACH. ALUM.)

COMPRESSION CLAMP, 5/8”

BALUN PLATE, 1" X 0.125 X 7-1/2" ALUMINUM
BTM PLATE, 8" X 8" X 1/4” (M2APTO0071)
TURNBUCKLE PLATE, 2" X 5" X 3/16”

3” U-BOLT AND CRADLE

2-1/2" U-BOLT AND CRADLE

2" HD U-BOLT AND CRADLE

2” U-BOLT AND CRADLE

TURNBUCKLE, 5/16, HOOK & EYE SS

CABLE CLIPS, SMALL,

CABLE EYE, 1/8”

HPTG 1200 PHILISTRAN, 25 FT

BALUN 1:1

PENETROX CUP

HARDWARE

BOLT, 3/8-16 X 3-1/2", SS
LOCKNUT, 3/8-16, SS
NUT, 3/8-16, SS

LOCK WASHER, 3/8, SS
NUT, 5/16-18, SS

LOCK WASHER, 5/16”, SS
EYE BOLT, 1/4-20 X 3", GALVANIZED
BOLT, 1/4-20 X 3-3/4”, SS
BOLT, 1/4-20 X 3-1/2", SS
BOLT, 1/4-20 X 3-1/4", SS
BOLT, 1/4-20 X 2-3/4”, SS
BOLT, 1/4-20 X 2-1/2", SS
NUT, 1/4-20, SS
LOCKWASHER, 1/4", SS
LOCKNUT, 1/4-20, SS
SCREW, 8-32 X 2", SS
SCREW, 8-32 X 1-3/4", SS
SCREW, 8-32 X 1-1/2”, SS
SCREW, 8-32 X 1-1/4”, SS
SCREW, 8-32 X 1/2", SS
LOCKNUT, 8-32, SS

NUT, 8-32, SS

NENAEAERDREDMENNMNNBAEANNMNNPAARARRPRPERRAD

PERPNPRONRPRARPRPORPEPEPNANENNNNNNNNNO

—
_<

EE

»

»

02-02-09

Rev.01



